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FCC TEST REPORT
FCC ID:2BO7E-CK3-PLUS

Report No.....cccceveviienee. : ZHT-250327002W02-2

Product........cccccovviiieeene : Pathfinder MotoNavAl

Trademark.........ccccoeveennne : Cokima

Model(S).....cccovrvrrereneeeennn. : CK3-PLUS, CK3-Pro

Model Difference.............. : CK3-PLUS is tested model, other models are derivative models .The

models are identical in circuit, only different on the model names. So the
test data of CK3-PLUS can represent the remaining models.

Applicant...........cccovveeeeeen. : Cokima Technology(Shenzhen)Co.,Ltd

AdAress.......cccceeeeiiiieeeenns : 1805, Unit 2, Building 1, Lechuanghui Building, 1211, Guihua Community
Sightseeing Road, Guanlan Street, Longhua District, Shenzhen, China

Manufacturer.................... : Cokima Technology(Shenzhen)Co.,Ltd

AdAress.......cccceeeiiiieeeenns : 1805, Unit 2, Building 1, Lechuanghui Building, 1211, Guihua Community
Sightseeing Road, Guanlan Street, Longhua District, Shenzhen, China

Prepared by.........ccccc....... : Guangdong Zhonghan Testing Technology Co., Ltd.

Address.......ccoceveviiiienennn. : Room 104/201, Building 1, Yibaolai Industrial Park, Qiaotou, Fuhai
Subdistrict, Bao'an District, Shenzhen, Guangdong, China

Date of Receipt................ : May 7, 2025

Date of Test(S)................. : May 7, 2025 to May 30, 2025

Date of Issue.................... : May 30, 2025

Test Standard(s).............. : FCC Part 15 Subpart E 15.407
KDB789033 D02 General U-NIl Test Procedures New Rules v02r01

Test procedure................ ANSI C63.10:2013

In the configuration tested, the EUT complied with the standards specified above.

Tested by: Reviewed by: Approved by:

Leon Li/ Engineer Baret Wu/ Director Levi Lee/ Manager

Note: The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This test
report shall not be reproduced except in full, without prior written approval of ZHT. This document may be

altered or revised by ZHT, personnel only, and shall be noted in the revision of the document.
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1. VERSION
Report No. Version Description Approved
ZHT-250327002W02-2 Rev.01 Initial issue of report May 30, 2025
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2.SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.407) , Subpart E
Standard

Section Test ltem Judgment Remark
15.209 (a),

15.407 (b) Spurious Radiated Emissions PASS
15.407 (b)

15.207 Conducted Emission N/A
15.407 (a) 26 dB and 99% Emission Bandwidth PASS
15.407(e) 6 dB bandwidth PASS
15.407 (a) Maximum Conducted Output Power PASS
15.407 (b) Band Edge PASS
15.407 (a) Power Spectral Density PASS
15.407 (b) Spurious Emissions at Antenna Terminals PASS

15.203 Antenna Requirement PASS
15.407 (g) Frequency Stability PASS
15.407 (c) Automatically Discontinue Transmission NOTE(2)

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

(2)WIFI antenna 1 and antenna 2 cannot be transmitted at the same time

(3)The product meets the requirements of 15.407 (C) standard

Operation in the absence of information to the transmit:

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling
signal of ASK message transmitting from remote device and verify whether it shall resend or

discontinue transmission. (manufacturer declare )



2.1 TEST FACILITY

Guangdong Zhonghan Testing Technology Co., Ltd.
Add. : Room 104/201, Building 1, Yibaolai Industrial Park, Qiaotou, Fuhai Subdistrict, Bao'an District,
Shenzhen, Guangdong, China

FCC Registration Number:255941
Designation Number: CN0325

IC Registered No.: 29832

CAB identifier: CN0143

2.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y tU, where expended uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of approximately 95%.
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No. Item Uncertainty
3m camber Radiated spurious _

! emission(30MHz-1GHz) U=4.3dB
3m chamber Radiated spurious _

2 emission(1GHz-18GHz) U=4.5dB
3m chamber Radiated spurious _

3 emission(18GHz-40GHz) U=3.34dB

4 Conducted Adjacent channel U=1.38dB
power
All emissions radiated(9k-30MHz) U=4.68dB
Conducted output power _

6 uncertainty Above 1G U=1.576dB

7 Conduc_ted output power U=1.28dB
uncertainty below 1G
humidity uncertainty U=5.3%
Temperature uncertainty U=0.591C
Radiated disturbance(30MHz- _

10 1000MHz) U=4.8dB
Radiated disturbance(1GHz- _

11 6GHz) U=4.9dB
Radiated disturbance(1GHz- _

12 18GHz) U=5.0dB

13 Occupied Bandwidth U=4.96dB

14 RF Power Density U=0.77dB

Decision Rule

XI Uncertainty is not included

[] Uncertainty is included
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Product Name: Pathfinder MotoNavAl
Test Model No.: CK3-PLUS
IEEE 802.11 X1 802.11a/n/ac (20MHz channel bandwidth)
WLAN X1802.11n/ac (40MHz channel bandwidth)
Mode Supported |x1802.11ac(80MHz channel bandwidth)
802.11a: 6,9,12,18,24,36,48,54Mbps;
Data Rate 802.11n/ac(HT20/HT40):MCS0-MCS7;
802.11ac(VHT80):NSS1, MCS0-MCS9
OFDM with
Modulation BPSK/QPSK/16QAM/64QAM/256QAM
for 802.11a/n/ac;
X1 5180-5240MHz for 802.11a/n(HT20)/ac20;
Operating 5190-5230MHz for 802.11n(HT40)/ac40;
o Frequency 5210MHz for 802.11 ac80;

Product Description Range [X]15745-5825 MHz for802.11a/n(HT20)/ac20;
5755-5795 MHz for 802.11a/n(HT40)/ac40;
5775MHz for 802.11 ac80;
<4 channels for 802.11a/n20/ac20 in the
5180-5240MHz band ;

2 channels for 802.11 n40/ac40 in the 5190-5230
MHz band ;
Number of 1 channels for 802.11 ac80 in the 5210MHz band ;
Channels XI5 channels for 802.11a/n20/ac20 in the
5745-5825MHz band ;
2 channels for 802.11 n40/ac40 in the 5755-5795
MHz band ;
1 channels for 802.11 ac80 in the 5775MHz band ;

Channel List Please refer to the Note 2.

Antenna Type and FPC antenna;

Antenna gain: 5180-5240MHz: 6.57dBi, 5745-5825 MHz: 6.12dBi

Power supply: Input: DC 12V

Sample Number: 250327002YP-001

Remark:The antenna gain is provided by the customer, if the data provided by the customer is not
accurate, Guangdong Zhonghan Testing Technology Co., Ltd. does not assume any
responsibility.

Note:

For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.
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Note 2:
802.11a/n/ac( 20MHz) Frequency Channel
Frequenc Frequenc Frequenc Frequenc
Channel y (MHz) Channel y (MHz) Channel y (MHz) Channel y (MHz)
36 5180 44 5220 149 5745 153 5765
40 5200 48 5240 157 5785 161 5805
165 5825 165 5825
802.11n(40MHz) Frequency Channel
802.11n /ac(40MHz)Frequency Channel
Frequenc Frequenc Frequenc Frequenc
Channel y (MHz) Channel y (MHz) Channel y (MHz) Channel y (MHz)
38 5190 151 5755
46 5230 159 5795
802.11ac(80MHz) Frequency Channel
Channel Frequency (MHz)
42 5210
155 5775
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3.2 DESCRIPTION OF TEST MODES

Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report
just shows that condition’s data.

Pretest Mode Description
802.11a / n20/ac 20/ CH36/ CH40/ CH48/ CH149 / CH157 /
Mode 1
CH165
Mode 2 802.11n 40/ac40 CH38/ CH46/ CH151/ CH159
Mode 3 802.11 ac80 CH42/ CH155
Mode 4 Link Mode

Conducted Emission

Final Test Mode Description

Mode 4 Link Mode

For Radiated Emission

Final Test Mode Description
802.11a / n20/ac 20/ CH36/ CH40/ CH48/ CH149 / CH157 /
Mode 1
CH165
Mode 2 802.11n 40/ac40 CH38/ CH46/ CH151/ CH159
Mode 3 802.11 ac80 CH42/ CH155
Note:

(1) The measurements are performed at all Bit Rate of Transmitter, the worst data was reported.

(2) The test software is the SecureCRTPortable.exe FX_HH_x86_7.0.0.326 which can set the EUT into the
individual test modes.

802.11a/802.11n(HT20)/802.11ac(HT20) Power set point:Default

802.11n /ac(40MHz)Power set point:Default

802.11ac(80MHz)Power set point:Default
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Radiated Emission

_& EUT

3.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No. Note
Iltem | Shielded Type Ferrite Core Length Note
Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type 1/O cable should be specified the length in cm in TLengtha column.


file:///X:/2006年新版報告格式/2006ReportFormats/ReFoDatabase/TestSerUpDiagrams.doc

3.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

Project No.: ZHT-250327002W02-2
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Item Equipment Manufacturer Model Serial No. Last Cal. Next Cal.

1 Receiver R&S ESCI 100874 May 6, 2025 | May 5, 2026

2 Loop Antenna TESEQ HLA6121 58357 Oct. 11, 2024 | Oct. 10, 2025

3 Amplifier Schwarzbeck BBV 9743 B 00378 May 6, 2025 | May 5, 2026

4 Amplifier Schwarzbeck BBV 9718 B 00040 May 7, 2025 May 6, 2026

5 Bilog Antenna Schwarzbeck VULB9162 00498 May 15, 2025 | May 14, 2026

6 Horn Antenna Schwarzbeck BBHA9120D 02623 May 15, 2025 | May 14, 2026

7 Horn Antenna A.H.SYSTEMS SAS574 588 Oct. 21, 2024 | Oct. 20, 2025

8 Amplifier AEROFLEX | 100KHz-40GHz 097 Oct. 21, 2024 | Oct. 20, 2025

9 Spectrum Analyzer R&S FSV40 101413 Oct. 21, 2024 | Oct. 20, 2025

10 Spectrum Analyzer KEYSIGHT N9020A MY53420208 | May 7, 2025 May 6, 2026
WIDBAND RADIO

11 COMMUNICATION R&S CMW500 109863 May 7, 2025 | May 6, 2026

TESTER

12 Single Generator Agilent N5182A MY48180575 | May 7, 2025 | May 6, 2026

13 |  MWRF Power MW MW100-RFCB / May 7, 2025 | May 6, 2026
Meter Test system

14 CABLE EMToni DAB00-NM- / May 6, 2025 | May 5, 2026

NM-11000MM




Conduction Test equipment
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Equipment Manufacturer Model Serial No. Last Cal. Next Cal.
Receiver R&S ESCI 100874 May 6, 2025 May 5, 2026
LISN R&S ENV216 102794 May 6, 2025 May 5, 2026
ISN CAT 6 Schwarzbeck NTFM 8158 00318 May 7, 2025 May 6, 2026
ISN CAT 5 Schwarzbeck CAT5 8158 00343 May 7, 2025 May 6, 2026
Capaclive Vollage | schwarzbeck | CVP 9222 C 00101 May 8,2025 | May 7, 2026
C“"e”tCTar;”sformer Schwarzbeck SW 9605 SW9605 #209 | May 8, 2025 | May 7, 2026
. G223-NM-BNCM
CABLE EMToni “2000MM / May 7, 2025 May 6, 2026
Conducted Test equipment
ltem Equipment Manufacturer Model Serial No. Last Cal. Next Cal.
1 Spectrum R&S FSV40 101413 Oct. 21,2024 | Oct. 20, 2025
Analyzer
2 Spectrum KEYSIGHT N9020A MY53420208 | May 7,2025 | May 6, 2026
Analyzer
3 Power Sensor MWRFtest MW100-RFCB / May 7, 2025 May 6, 2026
Testing software
Project Software name Edition
RF Conducted MTS 8310 2.0.0.0
Conducted Emission EZ-EMC EMC-CON 3A1.1+
Radiated Emission EZ-EMC FA-03A2 RE+
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4.EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

Test Requirement: FCC Part15 C Section 15.207, RSS-Gen 8.8

Test Method: ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

4.1.1 POWER LINE CONDUCTED EMISSION Limits

Limit (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50 -5.0 56.00 46.00 FCC
5.0 -30.0 60.00 50.00 FCC

Note:
(1) *Decreases with the logarithm of the frequency.

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipments
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation


../2006ReportFormats/ReFoDatabase/數據表/傳導免測.doc

4.1.4 TEST SETUP

Receiver

E | .8m hl

Project No.: ZHT-250327002W02-2

Page 14 of 181

support
Equipment

EUT

—  Ground ReferencePlane

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The EUT has
been programmed to continuously transmit during test. This operating condition was tested and used to

collect the included data.

4.1.6 TEST RESULTS

The Product is powered by the DC only, the test item is not applicable.


file:///X:/2006年新版報告格式/2006ReportFormats/ReFoDatabase/Foreign/TestOperationDescriptions(c).doc
../2006ReportFormats/ReFoDatabase/數據表/傳導Data.doc
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4.2 RADIATED EMISSION MEASUREMENT
4.2.1 APPLICABLE STANDARD

According to FCC Part 15.407(d) and 15.209, RSS-247 6.2.1.2, RSS-Gen
4.2.2 CONFORMANCE LIMIT

According to FCC Part 15.407(b)(7): radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

According to FCC Part15.205, Restricted bands

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41
RSS-Gen 8.10 Restricted frequency bands
MHz MHz MHz GHz
0.090 - 0.110 13.36 - 13.41 960 - 1427 9.0-9.2
0.495 - 0.505 16.42 - 16.423 1435 - 1626.5 9.3-9.5
2.1735 - 2.1905 16.69475 - 16.69525 1645.5 - 1646.5 106 -12.7
3.020 - 3.026 16.80425 - 16.80475 1660 - 1710 13.25-134
4.125-4.128 25.5 - 25.67 1718.8 - 1722.2 14.47 -14.5
417725 -4.17775 37.5-38.25 2200 - 2300 15.35-16.2
4.20725 - 4.20775 73-74.6 2310 - 2390 17.7-214
5.677 - 5.683 74.8-75.2 2483.5 - 2500 22.01-23.12
6.215-6.218 108 - 138 2655 - 2900 23.6-24.0
6.26775 - 6.26825 149.9 - 150.05 3260 - 3267 31.2-31.8
6.31175 - 6.31225 156.52475-156.52525 3332 - 3339 36.43 - 36.5
8.291 - 8.294 156.7 - 156.9 3345.8 - 3358 Above 38.6
8.362 - 8.366 162.0125 - 167.17 3500 - 4400
8.37625 - 8.38675 167.72-173.2 4500 - 5150
8.41425 - 8.41475 240 - 285 5350 - 5460
12.29 - 12.293 322-335.4 7250 - 7750
12.51975 - 12.52025 399.9-410 8025 - 8500
12.57675 - 12.57725 608 - 614
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Limits of Radiated Emission Measurement(Above 1000MHz)
Class B (dBuV/m) (at 3M)

PEAK AVERAGE

Above 1000 74 54

Remark :1. Emission level in dBuV/m=20 log (uV/m)
2. Measurement was performed at an antenna to the closed point of EUT distance of meters.
3. Distance extrapolation factor =40log(Specific distance/ test distance)( dB);
Limit line=Specific limits(dBuV) + distance extrapolation factor.
Limits of unwanted emission out of the restricted bands

Frequency(MHz)

Frequency (MHz) EIRP Limits (dBm) | Equivalent Field Strength at 3m (dBuV/m)
5150~5250 -27 68.2
5250~5350 -27 68.2
5470~5725 -27 68.2
-27(Note 2) 68.2
10(Note 2) 105.2
5725~5850
15.6(Note 2) 110.8
27(Note 2) 122.2
NOTE:
1, The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
E=M v30P uV/m, where P is the eirp (Watts)
2, According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or
more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25MHz above or below the band edge increasing linearly to a level of
15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27dBm/MHz at the band edge.

According to RSS-Geng§8.9: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated device is operating, the RF power that is produced shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of root-mean-square averaging over a time interval, as permitted under Section
5.4(4), the attenuation required shall be 30 dB instead of 20 dB. Attenuation below the general field

strength limits specified in RSS-Gen Issue 5 is not required.
In case the emission fall within the restricted band specified on RSS-Gen Issue 5, then the RSS-Gen
Issue 5 limit in the table below has to be followed.

Frequency (MHz) | Distance (Meters) Radiated (dBuV/m) Radiated (uV/m)
0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)
0.49-1.705 3 20log(24000/F(KHz))+ 40log(30/3) | 24000/F(KHz)

1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150
216-960 3 46.0 200
Above 960 3 54.0 500

4.2.3 MEASURING INSTRUMENTS

The Measuring equipment is listed in the section 6.3 of this test report.
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4.2.4 TEST CONFIGURATION

1.For radiated emissions below 30MHz

2.For radiated emissions from 30MHz to 1000MHz

i & ]
3Im. —p
Turatable :

[
' ltn to 4
Spectrum \ ________
Analyzer _|:|_ ID.Em
[ —]
| — —_——

Ground Plane

Cozual Cable

3. Radiated Emission Test-Up Frequency Above 1GHz



Project No.: ZHT-250327002W02-2
Page 18 of 181

4.2.5 TEST PROCEDURE

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10-2013. The test distance is 3m.The setup is according to the requirements in
Section 13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 22.

This test is required for any spurious emission that falls in a Restricted Band, as defined in Section 15.205.
It must be performed with the highest gain of each type of antenna proposed for use with the EUT.

Use the following spectrum analyzer settings:

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (emission in restricted band) 1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz. For
frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 m for below 1GHz and 1.5m for above 1GHz the
ground at a 3 meter. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m for below 1GHz and 1.5m for
above 1GHz; the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then Quasi
Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the EUT
shall be deemed to meet QP Limits and then no additional QP Mode measurement performed.

f.  For the actual test configuration, please refer to the related ltem —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 QP 120 kHz 300 kHz
Peak 1 MHz 1 MHz
Above 1000
Average 1 MHz 10 Hz

Note: for the frequency ranges below 30 MHz, a narrower RBW is used for these ranges but the measured
value should add a RBW correction factor (RBWCF) where RBWCF [dB] =10*Ig(100 [kHz]/narrower RBW
[kHz]). , the narrower RBW is 1 kHz and RBWCF is 20 dB for the frequency 9 kHz to 150 kHz, and the
narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150 kHz to 30 MHz.

4.2.6 TEST RESULT(Between 9KHz — 30MHz)

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit, and
according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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Between 30MHz — 1GHz

Temperature: 25.27C Relative Humidity: 50%
Pressure: 1010kPa Polarization: Horizontal
Test Voltage: DC 12V
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Temperature: 25.2°C Relative Humidity: 50%
Pressure: 1010kPa Polarization: Vertical
Test Voltage: DC 12V

Remarks:

1.Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2.The emission levels of other frequencies are very lower than the limit and not show in test report.
3.5.2G and 5.8G All modes have been tested, The test data shows only the worst case (5.2GWIFI n40
5190MHz).
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1GHz-40GHz :
Temperature: 25.27C Relative Humidity: 50%
Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11a-5180
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11a-5180
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Temperature: 25.2°C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11a-5200
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11a-5200
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11a-5240
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11a-5240
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n20-5180
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n20-5180
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Temperature: 25.2°C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n20-5200
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n20-5200
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n20-5240
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n20-5240
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac20-5180
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11ac20-5180
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac20-5200
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11ac20-5200
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac20-5240
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11ac20-5240
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Temperature: 25.2°C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n40-5190
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n40-5190
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n40-5230
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n40-5230
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Temperature: 25.2°C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac40-5190
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11ac40-5190
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac40-5230
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11ac40-5230
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11a-5745
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11a-5745
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Temperature: 25.2°C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11a-5785
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11a-5785
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11a-5825
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11a-5825
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n20-5745
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n20-5745
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n20-5785
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n20-5785
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11n20-5825



../../../文件專區/2006年新版報告格式/2006ReportFormats/ReFoDatabase/InputPowers.doc

Project No.: ZHT-250327002W02-2
Page 94 of 181



Project No.: ZHT-250327002W02-2
Page 95 of 181

Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11n20-5825
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac20-5745
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Temperature: 25.27C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11ac20-5745



../../../文件專區/2006年新版報告格式/2006ReportFormats/ReFoDatabase/InputPowers.doc

Project No.: ZHT-250327002W02-2
Page 100 of 181



Project No.: ZHT-250327002W02-2
Page 101 of 181

Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac20-5785
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Vertical

Test Voltage: DC 12V Test mode: 802.11ac20-5785
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Temperature: 25.2C Relative Humidity: 50%

Pressure: 1010kPa Polarization: Horizontal

Test Voltage: DC 12V Test mode: 802.11ac20-5825
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